
Group: FOCS-SUPERFOCS
Engine: LDW 502   Drawing: M

STARTING
POS. CODE DESCRIPTION Qty
  6 2100.109 preheating glow plug 12 V 2  7 2185.548 glow plug wire 1 12 5840.194 starting motor  12 V 1,1 KW 1 13 9730.045 screw M 10 X 30 2 14 6745.050 oil switch  0,3 bar (M 12) 1 14 6745.056 oil switch 1,4 bar (white mark) 1 15 4670.060 copper gasket diam.12 1 16 «–––––» relay 0 20 3240.004 nut M 5 2 21 7626.066 washer 2 22 3240.004 nut M 5 1 22 3240.020 nut M 8 1 23 7565.003 washer diam. 5 1 23 7565.007 washer diam. 8 1 24 «–––––» starting motor wire - no longer avail. 0 26 7362.228 voltage regulator. 12V 14/26A-6 contacts for alternator 3 wires 1 26 7362.298 voltage regul.12 V maX 30 A - 5 contacts for alt.2 wires 1 27 «–––––» inlet 0 29 2185.867 glow plug wire 1 30 2193.204 contr boX 12V 1 31 8565.079 stator for alternator 3 wires 12V 20A (for ceramic rotor) 1 31 8565.083 stator for alternator 2 wires 12V 30A (for ceramic rotor) 1 32 1557.103 wire connection 1 33 6491.013 pipe elbow 1 34 5830.161 connection boX 1 37 5168.079 sensor plate 1 40 2185.905 wire for voltage regulator 1 41 2186.143 wire with diode 12V 1 42 5041.274 key switch 1 43 8545.507 bracket 1 45 4062.231 fuse  30 A 1 46 «–––––» wire 0 50 7369.202 preheating plug control boX 1 52 6275.154 plate 1 53 1557.122 connection 2 ways 2 54 1557.119 connection 14 male contacts 1 55 1557.118 connection 14 female contacts 1 56 4775.540 guard 2 57 7245.432 EL.PANEL ASS.Y 7 lights (12V) 1 57 7245.452 el.panel 7 lights (12V) 1 58 2185.962 wire eXtension mm 2000 1 58 2186.105 wire eXtension mm 1000 1 59 2186.107 wire for dashboard 1 60 2145.060 guard 1 61 1557.100 connecting holder 1 62 1557.101 connecting holder 1 64 9180.188 faston female 4,25 12 65 9180.187 faston male 2,76 12 66 9180.189 faston male 9,5 2 67 9180.190 faston female 8,5 2
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